
NO. PART NO. PART DESCRIPTION QTY   UNIT PRICE (EURO) 2021 

1 WP80-01 Base frame set 1 131,25 €                                                             
2 WP80-02 Engine 1
3 WP80-03 Bolt M10×35/M8×35 4 1,50 €                                                                 
4 WP80-04 Bracket 1 86,25 €                                                               
5 WP80-05 Sealing  washer 4 1,00 €                                                                 
6 WP80-06 Socket  bolt 4 2,50 €                                                                 
7 WP80-07 O-ring 196/226 1 48,75 €                                                               
8 WP80-08 Mechanical  seal  asm 1 48,75 €                                                               
9 WP80-09 Adjusting  washer 2 1,00 €                                                                 

10 WP80-10 Impeller 1 37,50 €                                                               
11 WP80-11 Volute 1 53,00 €                                                               
12 WP80-12 O-ring 54/85 1 4,75 €                                                                 
13 WP80-13 Casing 1 123,75 €                                                             
14 WP80-14 Bolt M10×25/M8×20 4 2,50 €                                                                 
15 WP80-15 Check  valve 1 17,50 €                                                               
16 WP80-16 Suction  flange 1 2,50 €                                                                 
17 WP80-17 Bolt M8×15/M10×20 3 2,50 €                                                                 
18 WP80-18 D/F  Packing 1 6,88 €                                                                 
19 WP80-19 Delivery  flange 1 60,00 €                                                               
20 WP80-20 Bolt M8×25/M10×25 4 2,50 €                                                                 
21 WP80-21 O-ring 30/38 2 2,50 €                                                                 
22 WP80-22 Plug 2 4,75 €                                                                 
23 WP80-23 Name  plate 1
24 WP80-24 Packing 2 4,75 €                                                                 
25 WP80-25 Hose  coupling 2 20,00 €                                                               
26 WP80-26 Hose  joint 2 6,88 €                                                                 
27 WP80-27 Hose  band 3 5,25 €                                                                 
28 WP80-28 Strainer 1 15,63 €                                                               

       WP80 PUMP PARTS LIST



       WP80 PUMP PARTS LIST



WP80-01 Base frame set
WP80-02 Engine
WP80-03 Bolt M10×35/M8×3
WP80-04 Bracket
WP80-05 Sealing  washer
WP80-06 Socket  bolt
WP80-07 O-ring 196/226
WP80-08 Mechanical  seal  as
WP80-09 Adjusting  washer
WP80-10 Impeller
WP80-11 Volute
WP80-12 O-ring 54/85
WP80-13 Casing
WP80-14 Bolt M10×25/M8×2
WP80-15 Check  valve
WP80-16 Suction  flange
WP80-17 Bolt M8×15/M10×2
WP80-18 D/F  Packing
WP80-19 Delivery  flange
WP80-20 Bolt M8×25/M10×2
WP80-21 O-ring 30/38
WP80-22 Plug
WP80-23 Name  plate
WP80-24 Packing
WP80-25 Hose  coupling
WP80-26 Hose  joint
WP80-27 Hose  band
WP80-28 Strainer

          



          





           
 


	Feuil1

